For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Air Intake

~
O ~
DT o e A
2 LN n
-0 D
G0 | z
A ISV
S
NG

\\M\\
/QQFﬁS“*\\\§§§§i S RN
pa »\\\3\\:\:\\\:\\\\‘%\\\\\\& Py
R w/*l&&&&b\ SRR H

/
/
O
i
/
e
¥
~
g
a
o
o
o
4 = =
! % 7 N
N7 NN
/ N N
7~ RSN,
it N TR R
(O R AN |
e Nh

Z

e

o)

— 18
R
e
\ oo =
- T
I
A
A
\ /1
\ gl
3 —_7 &
kY / LI A
\ / 4N
kY / /!
A} / =
— / - r
— 2ot
/ I
o 7 L AN
P o\ O
P L o D =N
sy T .2
L . . 2l N
] -
Y ~— \
T AN
T N
e \
Tt N\

Page 1 of 67



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 2 of 67
Air Intake
Ref#  Part Number Qty S/P/F  Description
1 KH-24-743-08 1 Kit, Air Cleaner Cover (Incl 2-5, 12)
2 KH-54-755-01 1 S Kit, Knob w/Seal (Incl. Ref #3,4)
3 KH-25-341-04-S 1 /P Knob, Cover
4 KH-24-153-20-S 1 Seal, Air Cleaner Cover Knob
5 KH-24-096-69-S 1 /P Cover, Air Cleaner
6 KH-12-100-01 1 /P Wing Nut
7 KH-24-096-01 1 /P Cover, Inner Air Cleaner
8 KH-24-032-03 1 /P Seal, Inner Air Cleaner
9 KH-24-083-02 1 S Precleaner, Element
10 KH-47-083-03 1 S Element, Air Cleaner
11 KH-24-086-53-S 3 Screw, Hex Flange, M6 x 1.0 x 16
12 KH-24-126-21 1 Bracket, Air Cleaner Base
13 KH-24-094-24-S 1 S Base, Air Cleaner
14 KH-24-041-06 1 /P Gasket, Air Cleaner Base
15 KH-15-353-02 1 S Line, Fuel 17"
16  KH-25-237-14-S 2 /P Clamp, Hose
17 KH-25-155-02 1 /P Connector, Hose 45°.
18 KH-24-164-55-S 1 S  Manifold, Intake (Includes 19,20)
19 KH-24-153-27-S 2 /P O-Ring, Intake Manifold
20 KH-24-041-53-S 1 Gasket, Carburetor
21 KH-M-0651040-S 4 Screw, Hex Flange, M6 x 1.0 x 40
22 KH-24-126-130-S 1 Bracket, Air Cleaner Base
23  KH-M-0545010 2 /P Screw, Hex FIing, M5 x 0.8 x 10

WWW.mymowerparts.com



Page 3 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Blower Housing And Baffles

GT3100 Tractor

\\\\\
\\\
-~ w/ N\
ﬂﬂu” MW N\
. ﬁm,, A= A\, 7 |
2Ny N 7 ww
PS4 \ P %
o £ "
/ - i [ap]
/ \\\\ -
// P P \ <t
v [Te]
"\
ﬁumuA//
p——m. =N\
Sy
LN /4
J AN
ft
@ . \
& \
\ \
(o]
—1.
V "~—,
/
//
S, m“\
///l//WWHHHHHw
P \ \uwww\ / R‘r//
5 o \\ e
/
/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 4 of 67
Blower Housing And Baffles
Ref#  Part Number Qty S/P/F  Description
1 KH-24-027-163-S 1 Housing, Blower (Includes 2)
2 KH-25-313-06-S 1 Grommet
3 KH-M-0551016 1 Screw, Hex Flange M5 x 0.8 x 16
4  KH-M-0545016 3 S  Screw, Hex Flange M5 x 0.8 x 16
5 KH-M-0545020 4 /P Screw, Hex Flange M5 x 0.8 x 20
6 KH-24-146-16 1 S Plate, Backing #2 Side
7 KH-M-0645016 6 S  Screw, Hex Flange M6 x 1.0 x 16
8 KH-24-063-20 1 /P Baffle, Cyl. Barrel #2 Side
9 KH-24-063-17 1 /P Baffle, Valley #2 Side
10 KH-M-0545010 2 /P Screw, Hex Flange M5 x 0.8 x 10
11  KH-24-063-59-S 1 Baffle, Valley #1 Side
12 KH-24-063-58-S 1 S Baffle, Cyl. Barrel #1 Side
13  KH-24-146-20 1 S  Plate, Backing #1 Side

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 67

GT3100 Tractor

Brake And Control Pedals

_n IIIII T I /

===E AN/ 7 ‘ - Lo~
) § 7NN > o o 9

/,‘ . r NN .
W@ N S

| E——

L0
[aY]

=
(]

_

i AAW\\AWMM/

/NHNMHM \
[¢)] N
w \

T, SR
w7

\\.\ e
©—a7 <
T

PV P b T

\
o/
<t

/ )
/o AP
CEZE N\ g,

™~

WWW.mymowerparts.com

7
AR ¢



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 6 of 67
Brake And Control Pedals

Ref#  Part Number Qty S/P/F  Description
1 603-0379 1 Shaft Assembly, Pedal
2 603-0421A 1 /P Plate, Disengagement
3  603-0437-0637 1 /P Cam, Clutch
4  603-0445A 1 Shaft Assembly, Brake
5 603-0449A 1 S  Shaft Assembly, Reverse
6 603-0634 1 Rod Assembly, Cruise
7 703-3012-0716 1 Link, Pedal Mounting
8 703-3020 1 Bracket, Rod Adjust
9 703-3152 2 Bracket, Switch
10 703-3155-0716 1 Lever, Brake
11  703-3156A-0716 1 /P Link, Brake Pedal
12 710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25 GR5
13  710-0599 5 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
14  710-0623 2 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
15  710-0642 6 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .75
16  710-3005 2 /P Screw, Hex Wash. Hd. 3/8-16 x 1.25 GR5
17  711-0679A 1 /P Pin, Clevis, 3/8 x 2.015
18 711-1530 1 Ferrule, Adjust.
19 711-04035 1 Stud, Actuator
20  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18
21  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
22  712-3058 3 S Nut, Hex Insert Lock, 1/2-20
23  712-0429 1 S Nut, Hex Insert Lock, 5/16-18
24 714-0104 8 S Pin, Internal Cotter
25  714-0145 2 S  Pin, Internal Cotter
26 714-0147 5 /P Pin, Internal Cotter
27 715-0114 1 S  Pin, Spiral Spring, .25 x 1.5
28  731-3247 1 Pedal, Forward
29  731-3248 1 Pedal, Reverse
30  731-3249A 1 /P Pedal, Brake
31 732-0324 1 Spring, Compression
32  732-0859A 1 /P Spring, No Cut Reverse
33 732-0871 1 Spring, Torsion
34  732-3118 2 Spring, Extension, .380 OD x 1.44
35 736-0275 2 S  Washer, Flat, .344 x .688 x .065
36  736-0287 1 S  Washer, Flat, .79 x 1.24 x .060
37 736-0463 1 S  Washer, Flat, .25 x .62
38 736-0621 1 Washer, Wave, .785 x 1.0 x .012
39 736-3019 3 Washer, Flat, .531 x 1.06 x .134
40  741-0598 4 S  Bearing, Hex Flange
41  741-3073 3 S  Bearing, Flange
42  741-3074 2 Bearing, Flange
43  741-3084 1 Bearing, Flange
44  747-3319 1 Rod, Rear Control
45  747-3320 1 Rod, Front Control
46  747-3324 1 Rod, Rear Connecting
47  747-3353 1 Rod, Front Connecting
48 747-3422 1 Rod, Brake
49  748-04001 1 Cruise Latch
50  748-3080A 1 /P Plate, Cruise
51 603-0738 1 S Link Assembly, Brake
52  736-0418A 1 Washer, Flat, .341 x 2.25 x .10
53

736-0160 WWW. my.mov\?erpya?lt% E@ﬁ? X .93 x.050



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 7 of 67
Brake And Control Pedals

Ref#  Part Number Qty S/P/F  Description
54  736-0262 2 /P Washer, Flat, .385 x .870 x .092
55  712-0431 2 S Nut, Hex Flange Top Lock, 3/8-16 GRF

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 8 of 67

GT3100 Tractor

&
Y "
NN
X //
N e,
NN
vy// o ™~
t/uH ”/.r // .
AN
wf: /ﬁ/w ) w

bl

-
Nl

N

WWW.mymowerparts.com

Center Hydraulic Lift Linkage



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Center Hydraulic Lift Linkage

Page 9 of 67

Ref#  Part Number Qty S/P/F  Description

1 603-0434-0716 1 /P Link, LH Lift

2  603-0435A 1 /P Shaft Assembly, Lift

3  603-0456-0716 1 Link, RH Lift

4  603-0803 1 Bracket, Downstop

5 703-3426 1 Stop Bracket, Lift Rod

6  703-3797 1 Arm, Downstop

7  748-3103 1 Disk, Detent

8 710-3178 2 /P Bolt, Carriage, 3/8-16 x .7 5

9 710-3013 2 /P Screw, Hex Cap, 1/4-20 x .5 GR5
10 711-1206 1 Pin, Clevis, .5x 3.75
11 711-1553 1 Ferrule, Adjustment
12 711-1561 1 Pin, Detent Plunger
13  712-0431 2 S Nut, Flange Lock, 3/8-16G R5
14  712-3083 3 /P Nut, Hex Lock, 1/2-13
15  714-0147 2 /P Pin, Internal Cotter
16  716-0102 2 S  Snap Ring, 1.0 Dia. Shatft
17  716-0104 1 S Ring, 'E' Retaining, .5 Dia.
18 716-0111 1 /P Snap Ring, .875 Dia. Shaft
19 717-3518 1 Cylinder, Center Lift
20 720-0236 1 S Knob

777120243 1 Graphic, Height Adjust
21 727-3135 2 Hose, Lift
725-0157 1 /P Tie, Cable

22  731-3215B 1 S Indicator, Lift Position
23  732-0437 1 Spring, Compression
24  732-0870A 1 /P Spring, Compression
25 736-0142 2 S  Washer, Flat, .281 x .5 x .063
26  736-0160 1 S  Washer, Flat, .536 x .93 x .0 50
27  736-0250 1 /P Washer. Flat, 1.0x 1.7 x .10
28  738-0744A 2 S  Shoulder Screw
29 741-0170 2 S  Bearing, Flange w/Flats
30 747-3330 1 Rod, RH Lift
31 747-3331A 1 Rod, LH Lift
32  747-3437 1 Screw, Adjustment
33  710-0599 2 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 10 of 67

GT3100 Tractor

Crankcase And Crankshaft

M~

LTS S
SLAL I Tord

7

PR

WWW.mymowerparts.com

P
e
T




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Crankcase And Crankshaft

Page 11 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-76524 1 S  Engine, Complete
KH-24-522-249 1 Short Block
KH-24-782-27 1 Miniblock
2 KH-24-014-06 1 S  Crankshaft (Includes 3)
3 KH-52-139-09 1 S  Plug, Cup
4  KH-25-139-57-S 2 /P Plug, Hex Head, 3/8 NPTF
5 KH-24-032-01 1 S  Seal, Qll
6 KH-24-380-13-S 6 S  Pin, Locating
7  KH-24-067-13 2 S Rod, Connecting, Std
KH-24-067-14 2 Rod, Connecting, .010
8 KH-24-874-09 2 S  Piston w/Ring Set, Std
KH-24-874-10 2 S Piston w/Ring Set, .010
KH-24-874-11 2 Piston w/Ring Set, .020
KH-24-874-15 2 Piston w/Ring Set, .003
9 KH-24-018-01 4 S Retainer, Piston Pin
10 KH-24-108-08-S 1 Ring Set, Std
KH-24-108-09-S 1 Ring Set, .010
KH-24-108-10-S 1 Ring Set, .020
11 KH-12-422-09 AR S  Shim, Camshaft, .0320
KH-12-422-13 AR S  Shim, Camshaft, .0400
KH-12-422-07 AR S  Shim, Camshaft, .0280
KH-12-422-08 AR S  Shim, Camshaft, .0300
KH-12-422-10 1 S  Shim, Camshaft, .0340
KH-12-422-11 AR S  Shim, Camshaft, .0360
KH-12-422-12 AR S  Shim, Camshaft, .0380
12 KH-24-012-10 1 S Camshaft
13  KH-24-018-09-S 1 Ring, Retainer
14 KH-M-931010-S 1 Washer, Nylon
15 KH-28-032-09-S 1 Seal, Governor Cross Shaft
16 KH-24-468-15-S 1 Washer, Plain
17 KH-24-144-38-S 1 /P Shaft, Governor Cross
18 751-3141-12 12 in. S Hose, Oil Drain
19 751-3140 1 S  Drain, QOil
751-3142 1 Cap, Oil Drain
20 737-0199 1 S  Pipe, Straight
21  737-0272 1 Elbow, 90°.
KH-24-755-108-S 1 Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

\WVf.f,,;f,
S ¢ T
Y= .
) ’ o
- A
W__ / ﬁ;u h
)
3 w
o T
S &@ ~
I S
r X /
V74 Y
/
"y /-
n e/
m&&\. mv m\mw,x\ f\\\ —
b7 .
Ve S

2SN A

K
o)
B ,
\
, ( \ \
Voo o I Y
o N ) b
N4 4%L ¢
/{m o) ’/ ,_/
N
\ \
Mﬂ. N

d (4]

Cylinder Head, Valves And Breather

GT3100 Tractor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Cylinder Head, Valves And Breather

Page 13 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-24-755-141-S 1 /P Kit, Valve Cover (Includes 2-3)
2 KH-0651030 8 Screw, Hx. FIng, M6 x 1.0 x 30
3  KH-24-153-28-S 2 S O-Ring, Valve Cover
4  KH-24-445-01 1 S  Strap, Lifting
5  KH-12-755-03 4 /P Kit, Retainer
6 KH-12-173-01 4 /P Cap, Valve Spring
7  KH-24-089-02 4 /P Spring, Valve
8 KH-235011 4 S  Retainer, Spring
9 KH-66-032-05-S 2 /P Seal, Valve Stem
10 KH-24-318-68-S 1 S  Kit, Cylinder Head #1
11  KH-24-017-01 2 /P Valve, Intake Std
11 KH-24-017-02 2 Valve, Intake, .25mm
12 KH-24-016-01 2 /P Valve, Exhaust Std
12 KH-24-016-02 2 Valve, Exhaust, .25mm
13  KH-24-755-66 1 /P Kit, Valve Train (Incl. 15,18,19)
14  KH-25-351-01 4 S Lifter, Valve
15 KH-24-411-05 4 /P Rod, Push
16  KH-24-841-02-S 2 /P Kit, Cylinder Head Gasket (Includes 22,25)
17  KH-24-318-10 1 S  Kit, Cylinder Head #2
18 KH-25-186-01 4 /P Arm, Rocker
19 KH-24-599-01 4 S  Pivot, Rocker Arm
20 KH-66-086-07-S 4 S  Screw, Hex FIng, M6 x 1.0 x 34
21  KH-24-072-09-S 8 Stud, Cylinder Head (Used with 22 & 25)
22  KH-24-486-16-S 8 Washer, Flat (Used with 21)
23  KH-24-559-08-S 1 S  CoverKit, Fuel Pump Valve (Includes
2,3,24,26)
24  KH-25-294-11-S 2 Connector, 90°.
25  KH-24-100-10-S 8 Nut, Hex Flange, M8 x 1.25 (Used with 21)
26  KH-24-227-02 1 S  Cap Assembly, Oil Fill (Incl.27)
27  KH-24-153-09 1 S O-Ring
28  KH-24-402-03 1 /P Reed, Breather
29  KH-66-018-04-S 1 /P Retainer, Breather Reed
30 KH-M-0545010 1 /P Screw, Hex FIing, M5 x 0.8 x 10
31 KH-24-050-01 1 S  Filter, Breather
32 KH-24-033-01 1 /P Kit, Breather (Includes (33-35)
33  KH-24-041-51-S 1 S  Gasket, Breather
34  KH-24-096-86-S 1 S  Cover, Breather
35 KH-M-0645020 4 S  Screw, Hex FIng M6 x 1.0 x 20
36 KH-25-237-14-S 1 /P Clamp, Breather
37 KH-24-326-26 1 S Hose, Breather
38 KH-12-086-16 8 S  Screw, Hex Flange, M10 x 1.5 x 90 If
Equipped, Takes place of 21,22 & 25)
KH-24-755-147-S 1 Kit, Cylinder Head Hardware Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 14 of 67

o //7 =
I
I e
f
\\i‘mw

W

N,
\
N

7

AR

AABETI N

BN
PRI

7/

=)
Ly

Ne—

N
//
AR
)
1l
mk«

N
\
W
/

M

{
$

7
R

GT3100 Tractor
Dash Panel

™

\\\\\\\\\\\.\HHHMMHNLA ] /
/
=— O- /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 15 of 67
Dash Panel
Ref#  Part Number Qty S/P/F  Description
1 603-0586 1 Control Ass'y, Throttle/Choke
2 631-0076 1 Boot, Tilt Steer
3 631-04144 1 Dash Panel
3 777122466 1 Graphic, Monitor Light Cover
4  703-3072 1 /P Screen, Dash
5 710-0134 4 /P Carriage Bolt, 1/4-20 x .62
6  710-1260A 2 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
7  710-3013 3 /P Screw, Hex Cap 1/4-20 x .50 GR5
8 712-0237 1 S Nut, Hex Lock, 5/16-24
9 712-0397 4 S  Wing Nut, 1/4-20 w/Bell Washer
10  725-04036A 1 S  Meter, Indicator / Hour
11 725-04227B 1 S  Switch, Key/Module
12 725-04258 1 /P Switch, PTO
13 725-04288 1 S Lamp, Fuel
14  726-0233 4 /P Nut, Push
15  731-0511-37 2 /P Seal, Screen (Cut to fit screen)
16 731-3209 1 Steering Wheel
17  731-3210 1 Cover, Steering Wheel
18  736-04062 1 S  Washer, Flat, .34 x 1.5 x .10
19 736-0514 1 S  Washer, Flat, .885 x 1.85 x .06
20 736-0176 1 S  Bearing, Flange, .63ID x .62 Lg
21  725-2054A 2 S  Key, Ignition

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 16 of 67

GT3100 Tractor

A \ o a5

/ g V72" o S QY

/,'@mx AN/ /mx/ \\M\ W™ of o P \M o, |
y 75

4 =2,

e —
- .

- =y e

\x
P N
0 -nvpr el

O\

Sy,
e
N

,

Sy,
//
_
gy

Driveshaft And Engine Connections

N7 \\\ v w,v / \\ WYATIIIW W\ /r\\\V\NN,

e

N o G5

of//\
[@2]
\\
™ 4

— yd
A"\

/ Vi

\\\\\\\\\\\\\\ — -~ g p————

x‘.w
i e

N

T (L
- P
O \\\
e
e (XH\
\
)
\\ \
\\
(
7
S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Driveshaft And Engine Connections

Page 17 of 67

Ref#  Part Number Qty S/P/F  Description
1 629-04107 1 S Harness, Wire
1 726-0154 4 S Tie, Pushmount Not shown
1 726-3055 2 Clip, Cable Not shown
2 651-3003 1 Muffler Assembly
3  703-2909-0716 1 /P Plate, Engine Mounting
4  703-2999 1 Shield, Muffler Heat
5 710-0539 4 /P Screw, Hex Cap, 3/8-24 x 1.75 GR5
6  710-0607 4 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .5
7  710-0757 1 /P Screw, Hex Cap, 7/16-20 x 1.5 GR5
8 710-1062 4 Screw, Hex Cap Lock 1/4-20 x 1.25 GR5
9 710-3038 6 /P Screw, Hex Cap, 5/16-18 x .875 GR5
10 710-0237 1 /P Screw, Hex Cap, 5/16 - 24 x .625 GR5
11 710-3209 4 Screw, Hex Cap, M6 - 1.0 x 10MM
12 710-3288 4 Screw, Hex Cap, Lock 1/4-20 x 1.62 GR5
13  712-0429 6 S Nut, Hex Insert Lock, 5/16-18
14  712-3054 4 /P Nut, Hex Lock, 3/8-24
15  718-3093 1 S  Shaft, Drive, 27.125 Long
15 759-3764 2 /P Drive Barrels Kit Not shown (2 used per
tractor)
16 725-2003 1 Receptacle, 12V Power
17  725-3164A 1 S  Switch, Plunger (Reverse)
18  725-04040 1 S  Switch, Snap Mount (Seat)
19  726-0205 2 /P Clamp, Hose
20 731-3166 1 Boot, Intake
21 731-3221A 1 /P Baffle, Lower Air
22  731-3231A 1 /P Baffle, Upper Air
23  736-0142 4 S  Washer, Flat, .281 x .50 x .06
24  703-3398 1 Shield, Lower Exhaust
25  736-3017 1 /P Washer, Flat, .417 x 1.5 x .225
26  746-3075 1 Cable, Throttle Control
27  746-3077 1 Cable, Choke Control
28  750-3357 1 Spacer, Crankshatft
29  751-10349 1 Hose, Fuel Line 54 inches
30 751-3154 1 Pipe, Exhaust RH
31  751-3155 1 Pipe, Exhaust LH
32  756-3091A 2 /P Pulley Half
33  756-3099 1 Pulley, Center
34  KH-25-072-04 4 /P Stud, M8 - 1.25 x 33MM
35 KH-24-041-49-S 2 /P Gasket, Exhaust
36 712-3086 4 /P Nut, Hex, M8 x 1.25
37  725-3243 2 Fuse, 25 Amp
37  725-04008 1 Fuse, 5 Amp
38 721-0342 1 S  Gasket, Silicone
39 725-1648 1 S Relay
40 736-0171 1 S  Washer, Lock, 7/16
41  759-3868 1 S  Cover, Fuse Box
42  759-3869 1 S Box, Fuse
43  710-3007 3 /P Screw, Hex Wash. Hd. Tapp, #12-24 x .38
44  725-3191A 1 S  Switch, Plunger (Brake)
45  719-3096 1 /P Adapter, Drive Shaft
46  KH-24-086-16 2 S  Screw, Hex Flange, M10 x 1.5 x 90
47  751-3199 1 Hose, Vacuum

WwWW.mymowerparts.com



Page 18 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Engine Controls

[
V]

WWW.mymowerparts.com

\n,,l,iv i)
AN
Erm S
- A
b/ ~ e
J - /
7 —
/
\ (4p)
y/
\\\11f/
k ///
s 4 0
@”/u\\.
,”.. ‘ﬂ—-
i =



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Engine Controls

Page 19 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0547050 1 /P Nut, Hex Lock M5 x 0.8
2  KH-24-089-03 1 Spring, Choke Return
3  KH-M-545016-S 3 /P Screw, Hex Flange M5 x 0.8 x 16
4  KH-M-645016-S 4 /P Screw, Hex Flange M6 x 1.0 x 16
5 KH-24-126-56 1 S  Bracket, Control
6 KH-X-20-1 1 Washer, Lock
7 KH-M-541050-S 1 Nut, Hex Flange
8 KH-24-468-01 3 Washer, Plain 5.5mm
9  KH-24-090-07 1 /P Lever, Throttle Actuator
10 KH-12-237-01 2 Clamp, Cable
11  KH-24-090-13 1 Lever, Throttle Control
12 KH-M-446030-S 1 /P Nut,Hex M4 x0.7
13 KH-M-401030 1 /P Screw, Hex Cap M4 x 0.7 x30
14 KH-24-079-21-S 1 /P Linkage, Choke
15  KH-24-090-05 1 Lever, Choke
16  KH-41-468-03 1 Washer, Spring 1/4"
17  KH-M-0545020 1 /P Screw, Hex Flange M5 x 0,.8 x 20
18 KH-24-089-51-S 1 /P Spring, Throttle Limiter
19 KH-24-089-48-S 1 Spring, Governor
20 KH-24-211-03-S 1 Screw, Round Hd. Square Neck
21 KH-24-090-33-S 1 S  Lever, Governor
22  KH-M-0641060 1 S Nut, Hex Flange M6 x 1.0
23  KH-25-158-08 1 /P Bushing, Linkage Retaining
24  KH-24-089-01 1 Spring, Linkage
25  KH-25-158-11 1 /P Bushing, Linkage Retaining
26 KH-24-079-01 1 Linkage, Throttle
27  KH-24-126-04 1 S  Bracket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Fender And Runner Board

/fi“ o
i
\}
\

|

.

I
| ™
B | T
4 A [ —
= A 4 | [
(Y Tp A A |
R ‘R T & | ~
\ [ I A | ~—
\ \T A |
\ R L |
\ i o\ A
\ i LS i
\ R i
\ ] \y\ &
N N\
\ AL \\
\ AL \
\ U/ \y )
\ il f W\
T \ |
b/ \
N/ M
A N a
4 A

AR
e o WL~
0 \ G
- — PR
- R\ -
—_ e Wi -
P =
- =W
54 A
» I\ ~
2 g N P
N\ i (> ]
\, L] |
\ | |
\ | |
N [
N/ {
N\ | {
\ | |
\ p |
n— 4 ¥
b
@

A
J

\

WWW.mymowerparts.com

Page 20 of 67

g e
T T e B
AN =g /



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Fender And Runner Board

Page 21 of 67

Ref#  Part Number Qty S/P/F  Description

1 703-3622-0716 1 Running Board
777532517 1 Graphic, Danger Reveres Mow
777122483 1 Graphic, Starting Instructions
777120859 1 Graphic, Height Adjustment

2 703-05571-0716 1 S  Fender
777D07684 1 Graphic, 3000 Series
777D08642 1 Graphic, Reflector LH
777D08643 1 Graphic, Reflector RH

3  710-0602 4 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x 1.0

4  710-3013 10 /P Screw, Hex Cap, 1/4-20 x .5 GR5

5 712-0324 6 /P Nut, Hex Lock, 1/4-20

6 731-3239 1 Cover, Lift Lever

7  731-3253 1 Flap, Lift Lever

8  735-0275 1 Pad. Floor LH

9 735-0276 1 Pad. Floor RH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 22 of 67

N N
e / NI .mw // / v L e
nh_ u““nlwmmmw(l{}vxiltuﬂ \ ﬂ// /ﬂ / / \_\ o m
o N V@ //W»‘\»V / .N/ /7 B
(NN YA\ M Q
\ S WANCVAN
b /%\,, Hunuu‘ C
/Jw;.\ <
s
LN f wp
AN S/
N,
AN ,\% e
DN/ o
%{a =y
w\% \ ///r/KR ﬁm,\ \\ W
AN
\ [N
/ // f/W/w, Y O
/ — ilv / AN -
/%ﬂ ///M m
N W £
Ww/ N N /V/
=~ /”//) JJJJJJJ MN// m
/ \//g ///H
VNN e .
N R
B %Aﬂwuw / // a@ \Mua, s
/%ﬂt -
/ / L \Kr\\ww

Laffw .

l% —— m-!& /\ <\
S

o o e

(0] S —
= /% MAV T fwy f\
~ T
o // 3 mwwwuwgd AﬂA
55 \ RN
s 8 A AN\
= = 'XW\ N N W
ST | Z L O
o] e
E2 2 /
o <
So
™ £ Vo,
= m s
O ﬁ . nmwwm Hr -
I .




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Frame And Hitch Plate

Page 23 of 67

Ref#  Part Number Qty S/P/F  Description
1 603-04253-0637 1 Frame Assembly
2 603-04252-0637 1 /P Bumper, Front
777D06086 1 /P Graphic, Series 3000
3  703-3546-0716 1 Hitch Plate
777120773 1 Graphic, Trans. Release
777530265 1 Graphic, Trans. QOil
4  710-0623 4 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x .7 5
5  710-0599 3 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
6 710-0617 2 Screw, Round Hd., 3/8-24
7 710-3131 2 /P Screw, Hex Cap 1/2-13 x 1.0 GR5
8 710-1260A 4 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
9 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
10 712-3083 2 /P Nut, Hex Lock, 1/2-13
11 726-0211 8 S  Speed Nut, U-Type, 5/16-18
12 732-3002 1 S  Spring, Extension
13 735-0653 1 Flap, Intk.
14  736-0342 3 Washer, Flat, .283 x .75 x .030
15 738-0704 2 S  Shoulder Screw, .312 x .18
16  747-3336 1 Rod, Front Latch
17  710-3015 2 /P Screw, Hex Cap, 1/4-20 x .75 GR5
18 647-04010 1 Shaft, Tank Constraint
19 736-0329 2 S  Washer, Lock, 1/4
20 703-3417-0716 1 Bracket, Running Board LH
21 703-3418-0716 1 Bracket, Running Board RH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

PPN
\\\ Py /W \_
N~ ey
© . e DTN )
— e
o
M -
o
©
(ol
.
D
_|I.
)
I o
ol o
= L0
b =
= o ]
syl

WWW.mymowerparts.com

0

GT3100 Tractor
Front Axle




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 25 of 67
Front Axle
Ref#  Part Number Qty S/P/F  Description
1 603-0426 1 /P Axle, RH Steering
2 603-0427 1 /P Axle, LH Steering
3  710-0591 1 /P Screw, Hex Cap Lock 3/8-24 x 1.0 GR5
Replaces 710-1039 by also ordering 736-0169
4  710-3085 1 /P Screw, Hex Cap 3/8-16 x 3.5 GR5
5 711-1141 1 Shaft, Splined
6  712-0355 2 S Nut, Hex Center Lock, 3/8-24
7 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
8 712-3103 2 Nut, Hex Flange Lock, M12 x 1.75
9 712-3104 1 Nut, Hex - RH, M12 x 1.75
10 712-3105 1 Nut, Hex - LH, M12 x 1.75
11  716-0102 2 S Snap Ring, 1.0 Dia. Shaft
12 716-0188 1 /P Retaining Ring, Internal, 2.0
13 719-3119A 1 /P Pivot Axle
14  719-3120 1 Axle Carrier
15  721-0462 1 /P Seal, Grease, 1.31x 1.0
16 723-0462 1 Ball Joint, 12MM x 1.75 RH
17  723-0463 1 Ball Joint, 122MM x 1.75 LH
18 736-0163 2 S  Washer, Flat, 1.03 x 1.62 x .030
19 736-0247 1 /P Washer, Flat, .406 x 1.25
20  737-3000 3 S  Fitting, Lube, 3/16 Drive
21 741-0131 1 S Bearing, Ball
22  741-0363 1 S  Bearing, Needle
23  741-0558 4 S  Bearing, Flange
24  747-3348A 1 /P Tie Rod, M12 x1.75 RH & LH
25  748-3074 1 Steering Arm
26  736-0169 1 S  Washer, Lock, 3/8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 26 of 67

GT3100 Tractor
Front PTO

e

("

~
G
™ ©
\
T e \g
P -
e \w/.\.\\\
- =TT
e wvw
e
e /) )
== 7 x
e ~
" T TN
s e \nWU\\/H#W
e P
o BT eI T
e M .
e e N o
fwunuﬂmwn\iummw ' e il yz
" C¥
N
L) Ay \W\ “\\ e
- iyt
S I e
— HH:HHHHHHHH\\\\H\ \W“\
N
// e T
//, oy
Y oy
R s
R T
Y X 7 O
Dy o
/ \ Vi S g===3
5 W e
S A \ A, Chp.
. 4
A h W\ =
/ N
SN

o

=5 A

e

-~

JE

N
e
N
N

S, )

y—

mw.“rf/f!:/fv_

s

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 27 of 67
Front PTO
Ref#  Part Number Qty S/P/F  Description
1 603-0442-0637 1 /P Bracket, Idler
2  759-3867 1 /P Bracket Assembly, Brake
3  703-3009-0637 1 /P Bracket, PTO Mounting
4  703-3165-0637 1 /P Belt Guide
5 703-3812-0637 1 /P Bracket, Solenoid Mounting
6  710-0237 2 /P Screw, Hex Cap 5/16-24 x .625 GR5
7 710-0514 2 /P Screw, Hex Cap 3/8-16 x 1.0 GR5
8  710-0520 1 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
9 710-0623 2 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
10 710-0748 2 /P Screw, Phil. Hd. Tapp #12-14 x .5
11 711-1196 1 Ferrule, Brake Adjustment
12 712-0324 1 /P Nut, Hex Insert Lock, 1/4-20
13  712-0431 7 S  Nut, Flange Lock, 3/8-16
14 714-0104 2 S Pin, Internal Cotter
15  716-0102 1 S  Snap Ring, 1.0 Dia Shaft
16  759-04258 1 /P Solenoid, Kit Vacuum Actuator Replaces
725-3278
17  732-0470A 1 S  Spring, Extension, .530 x 4.74
18  738-0213 2 /P Shoulder Screw, .498 x 1.45
19  738-3056 2 S  Shoulder Screw
20 741-0491 4 Bearing, Nylon Flange
21  747-3322 1 Rod, PTO Brake
22  750-0526 2 Spacer, .380 x .5 x .265
23  751-3173 1 S  Vacuum Actuator
24  754-3084 1 S  V-Belt, A-Section x 37.63 (Set of two belts)
25  756-3092 1 Pulley, PTO Drive. 6.75-Double
26  756-3094 1 Pulley, Flat Idler, 4.0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

(e
L _,.,..... m
»~ 7

e
I.-.”H

Page 28 of 67

]

——y
X

‘-'r Hmmmmﬁ/
{ m.,”“w;
e

GT3100 Tractor
Front Wheels

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 29 of 67
Front Wheels
Ref#  Part Number Qty S/P/F  Description
1  734-3053-0499 2 S  Rim Assembly, Wheel
2 734-3187 2 S  Tire, Turf, 16 x 6.5 x 8.0
3 737-0224 2 Lube Fitting
4 741-3002 4 S Bearing, Ball
5 710-3126 2 /P Screw, Hex Cap, 1/2-13 x 1.0 GR5
6  731-3020 2 S  Hubcap
7  734-0255 2 S  Valve, Tubeless Air
8 736-0179 4 S  Washer, Flat, .531 x 1.25x .1
9  736-3095 2 S  Washer, Flat, .535 x 1.92 x .060

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 30 of 67

GT3100 Tractor
Fuel System

-
e

O

—
,,,,,,
N — - .
N e oo
¢
L0
© \ <

)

\

\

(]

el

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 31 of 67
Fuel System
Ref#  Part Number Qty S/P/F  Description
1 KH-25-111-34-S 2 Line, Fuel 24" Replaces KH-52-353-20 in this
model

2 KH-25-237-14-S 4 /P Clamp, Hose

3  KH-24-853-59-S 1 /P Kit, Carburetor w/Gasket

4  KH-24-041-53-S 1 Gasket, Carburetor

5 1 Carburetor Assembly Not Available Separately

6 KH-24-041-06 1 /P Gasket, Air Cleaner Base

7 KH-25-086-124-S 2 Screw, Hex Flange Replaces KH-M-651025-S

8 KH-24-050-10-S 1 S  Filter, Fuel

9 KH-25-111-34-S 1 Line, Fuel 24" Replaces KH-24-353-12 in this

model

KH-24-518-24-S 1 Lead, Ground Not lllustrated
KH-24-757-01 1 /P Kit, Solenoid Not lllustrated
KH-24-757-02 1 S  Kit, Float Repair Not lllustrated
KH-24-757-03 1 S  Kit, Carburetor Repair Not lllustrated
KH-24-757-07 1 Kit, Choke Repair Not lllustrated
KH-24-755-125-S 1 Kit , High Altitude Not lllustrated

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 67

_..hnu__ / // //

WWW.mymowerparts.com

-
—
s e R

/&x \\.\\

GT3100 Tractor
Fuel Tank




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 33 of 67
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 726-0205 2 /P Clamp, Hose
2 731-3268 1 Trim, Tank Protector 4in.
3  735-0149 1 S  Bushing, Rubber
4  751-10349-54 /P Fuel Line 54in, Replaces 751-0535-60 in this
model
5 751-3124B 1 S Cap, Fuel
6 651-3002A 1 /P Tank Assembly, Fuel Includes Ref. Nos. 3,5,7
and 8
7 751-3161 1 Sensor, Low Fuel
7  751-3146 1 S  Grommet
8 751-3162A 1 /P Fitting, Fuel Pickup

WWW.mymowerparts.com



Page 34 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Hood, Grille And Side Panels

GT3100 Tractor

e AA/ Mw"
e N T ST -
R
; \\N\.\ \m“ & \
,VW\N. ‘R \‘ . \
\\\\ \ N I.A. Ve \\ _ =
f - 7t al
N N
A I o KwM\! J\\A\ N
WVWVNVNV\ T N\

~
. A 4
N ufﬂmwmnﬂmwnM N . w
BV AvAVAVAYAY:Y. g e ©
% Z 3y
;,./ N m/ /,/ﬁ/ :r
5 % SN Y o L ;
o = e P o)) -

WWW.mymowerparts.com

£ 7R - N
, A e N e \
i 3 = | ®a @mewmwﬂmﬂi ‘w /_
AL § Ny A
_ N %\ N
/\ )



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Hood, Grille And Side Panels

Py,
4
H*

Part Number

Page 35 of 67

¢
<

S/P/F  Description

OO ~N~NOODOUIOPAAPRARPRRRWWWWNERERPE

625-04001A S  Headlight Assembly
725-0963 S  Bulb, Headlight Not shown
725-1649 S  Socket Assembly, Headlight Not shown
703-05000A-0499 /P Hood

703-2946-0499 Side Panel, RH

777D08868 Graphic, GT 3100 Not shown
777X41482 Graphic, Lift Hood Not shown
777X40079 /P Strip, Protective Not shown
703-2947-0499 Side Panel, LH

777D08868 Graphic, GT 3100 Not shown
777X41482 Graphic, Lift Hood Not shown
777X40079 /P Strip, Protective Not shown
703-2950-0499 Grille, Series 3000

777120314 /P Graphic, Warning Not shown

703-2984-0716
703-2984-0637
703-2985-0716
703-2985-0637
703-3070B-0499
777S30538

703-3071

703-3101B-0716
703-3101B-0637

710-0351
710-0607
710-0924
726-3054
726-0139
726-3056
731-3227
731-3228
732-0936
732-0937
732-1178
736-0400
747-3478
747-3338

777D07681
777D09725
777D07682
777D09724
731-3221A
703-4088-0637

710-0136
710-1005
712-3051
731-3232
736-0342

747-04085

728-0117
710-0436

Support, Grille - RH - Cub Yellow
Support, Grille - RH - Black
Support, Grille - LH - Cub Yellow
Support, Grille - LH - Black
/P Bracket, Upper Hood
Graphic, Hot Surface Not shown
Bracket, Rod Retainer
/P Support, Hood - Cub Yellow
Support, Hood - Black
/P Screw,Truss Hd, Tapp, #10-16 x .5
/P Screw, Hex Wash. Hd. Tapp 5/16-18 x .5
/P Screw, Phil. Pan Hd. 1/4-20 x 75
Nut, U Type Speed, 1/4-20
/P Nut, U-type Speed, #10
Latch, 1/4 Turn
Mount, Side Panel/Grille RH
Mount, Side Panel/Grille LH
Clip, Spring
Spring, Compression
Spring, Hood Latch
S  Washer, Flat, .194 x .62 x .063
Rod, Upper Hood
Rod, Lower Hood
Graphic, Hood - RH 2008 & Before
Graphic, Hood - RH 2009 & After
Graphic, Hood - LH 2008 & Before
Graphic, Hood - LH 2009 & After
/P Baffle, Lower Air
/P Bracket, Hood Latch Support
/P Screw, Hex Cap, 1/4-20 x 1.75 GR5
S  Screw, Hex Wash Hd Tapp, 1/4-14 x5
/P Nut, Hex Top Lock, 1/4-20
Roller, Hood Latch
Washer, Flat, .283 x .75 x .030
Rod, Hood Support
Rivet, Pop, .125 OD
S  Screw, Hex Tapp, #10-16 x .625

WWW.mymowerparts.com

NRARRPRRPRRPRORNRPRRPRPRPREPREPREPNRPMNANRPRPANDMDNOOORREPNRRPRPREPRRPRPRPREPREPREPRPRPREPREPREPRERPRERNNEE



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 36 of 67

# 4
\.nwm
&

3

fAm

:srr

N/

Hydraulic Steering Pump

GT3100 Tractor

-

\\

o

"

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Hydraulic Steering Pump

Page 37 of 67

Ref#  Part Number Qty S/P/F  Description
1 ET-14543-002 1 Screw, Hex Cap, 1.57" Lg.
2  ET-64455-000 1 Seal Kit (Includes All Parts Marked Ref. 2)
3  ET-22991-003 1 S  Gerotor Assembly
4  ET-22919-005 1 Spacer, .240 Lg.
5 ET-22918-000 1 Drive
6 ET-9199-000 1 Plug, Manual Check
7  ET-285020-140 1 Ball, Manual Check
8 ET-64457-000 1 Bearing Kit
9 ET-64456-000 1 Spring Kit, Centering
10 N/A 1 Spool, Sleeve and Housing Not Available as

Replacement Parts. Order Complete Steering
Pump

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 38 of 67

o £
CHANNY <yl

B 4

WWW.mymowerparts.com

Hydraulic Valve And Lines

GT3100 Tractor




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Hydraulic Valve And Lines

Page 39 of 67

Ref#  Part Number Qty S/P/F  Description

1 703-1801 2 Bracket, Valve Mounting
2 703-1802 2 Clamp, Side Valve
3  703-1803 2 S  Clamp, Double Valve
4 703-3154 1 S Bracket, Lift Valve
5 710-0597 2 /P Screw, Hex Cap 1/4-20 x 1.0 GR5
6  710-0641 2 /P Screw, Hex Cap 1/4-20 x 2.25 GR5
7  710-3013 5 /P Screw, Hex Cap 1/4-20 x .50 GR5
8 710-3083 1 /P Screw, Hex Cap 5/16-18 x 1.375 GR5
9 712-0429 1 S Nut, Hex Insert Lock, 5/16-18

10 712-3027 4 S  Nut, Hex Flange Lock, 1/4-20

11 717-3452 1 Valve, Hydraulic

12 721-0492 4 O-Ring, Backup

13 721-3021 6 S O-Ring

14  726-0197 3 Cable Tie

15  727-3056 1 T-Fitting, 9/16-18 Thrd.

16 727-3130 1 Tube, Hydraulic (Pump to Strng)

17  727-3131 1 Tube, Hydraulic (Aux. from Strng)

18 727-3162 1 Tube, Hydraulic (Strng Return)

19 727-3160 1 Tube, Hydraulic (Aux Return)

20 727-3161 1 /P Tube, Hydraulic (Return to Pump)

21  731-3259 1 Knob, Lift

22  735-3007 3 S  Rubber Spacer

23  741-0491 2 Bearing, Nylon Flange

24 747-3349A 1 /P Handle, Center Lift Valve

25  748-3081A 1 /P Link, Lift

26  748-3082 1 Clamp, Handle

27  721-0493 3 O-Ring, .426 x .566 x .070

28 710-0751 1 /P Screw, Hex Cap 1/4-20 x .62 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 40 of 67

GT3100 Tractor

ission

Hydrostatic Transm

e

\l..up.!\

.;

-

/ d / \ ,// T
) “\/

T

e

WY
/ nl..m“vw A

. !A
ME

<
™

\
S2gp=ang

ANI- -

,%mw,mw.@,ﬁm =2

A}
\

"yt S
o % M 0 &
WM\ v\ / ‘m‘ ¥

-

e II‘Uﬂ./ S

-

7N w
_mmm &‘ mhwv% \N
mym.n.ﬂmmuw

\

i

S
-~

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 41 of 67
Hydrostatic Transmission

Ref#  Part Number Qty S/P/F  Description
1 HG-51206 /P Shaft, Pump
2 HG-2000022 /P Ring, Wire Retaining
3  HG-2000038 /P Ring, Retaining
4  HG-2000023 /P Spacer
5 HG-2000032 /P Bearing, Ball
6 HG-2000036 S  Seal Lip
7  HG-2000037 /P Seal, Lip
8 HG-2000014 /P Arm, Trunnion
9 HG-2000015 /P Guide, Slot

10 HG-2510097

11  HG-50552

12 HG-2000024

13 HG-2000025

14  HG-2510014

15 HG-2000007

16 N/A

17 HG-2510098

18 HG-50641

19 HG-2000061

20 HG-50203

21  HG-2510013

22  HG-9004100-1430
23  HG-2510083

24  HG-50761

25 HG-2510050

26 HG-2510034

27 HG-2510081

28 HG-2510082

29 HG-2510012

30 HG-9005110-4400
31 HG-2510090

32 HG-50969

33 HG-9007314-0808

Housing Assembly
/P Bearing Assembly, Thrust Ball
/P Washer, Block Thrust
/P Spring, Block
/P Kit, Pump Cylinder Block
/P Shaft, Motor
Not Used In This Application
/P Kit, Center Section
Pin
/P Gasket, Center Section
Swashplate, Variable
/P Kit, Motor Cylinder Block
/P O-Ring
S  Kit, Auxiliary Charge Pump
/P Gerotor & Housing Assembly
/P Kit, Check Valve
/P Kit, Check Valve w/ .044 Orifice
Kit, Check Relief
Kit, Auxiliary Relief Valve
/P Kit, Bypass Valve
Plug, 7/16-20
/P Kit, Auxliary Filter
Screw, Flange Head Cap, M8 x 60
/P Screw, Socket Head Cap

RPRRPRPRPNRPRRPONRPNRRPRPRRPRPRPREPNRPRRPRPNRPRRPREPRPNNNRRPRPRERRERREPRERREDNR

34  HG-9005110-3100 Plug, 5/16-24

35 HG-50994 S  Cover, Filter

36 HG-50408 /P Pin

37 HG-2000044 /P Shim, Charge Pump

38 N/A O-Ring-Order Seal Kit HG-2510010

39 N/A O-Ring-Order Seal Kit HG-2510010

40 N/A O-Ring-Order Seal Kit HG-2510010
HG-2510010 /P Kit, Overhaul Seal (Includes Ref. Nos. 2, 3, 4,

6,7, 19, 22, 38, 39 & 40)

WWW.mymowerparts.com



Page 42 of 67

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Ignition/Electrical

o A%

D
‘ .
\m paNTe!

. —

sumw %mww

.l.l\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Ignition/Electrical

Page 43 of 67

KH-25-454-03-S
KH-24-126-137-S

Tie, Wire Not Shown
Bracket, Ground Strap Not Shown

Ref#  Part Number Qty S/P/F  Description
1  KH-54-755-09 1 S  Stator Kit, 15 Amp (Incl. Ref #2)
2 KH-24-126-139-S 1 Bracket, Stator Wire
3 KH-M-0548025 2 Screw, Stator Mtg. M5 x .8 x 25
4 KH-24-584-01 2 S Module, Ignition
5 KH-M-545020-S 4 Screw, Module M5 x .8 x 20
6 KH-24-025-01 1 S  Flywheel Assembly
7  KH-X-42-15 1 /P Key
8 KH-12-468-03 1 /P Washer, Flywheel Mtg. Screw
9 KH-12-086-14 1 Screw, Flywheel Mtg, M10x1.5 x
10 KH-24-157-07-S 1 S Fan
11  KH-25-086-47 4 /P Bolt, Shoulder
12  KH-54-755-15 1 /P Screen, Grass
13  KH-24-112-04 4 Spacer
14  KH-X-25-72 4 Washer, Plain
15 KH-M-403025 4 Screw, Hex Hd. M4 x 0.7 x 25
16 KH-24-086-18 2 Screw Phillips Hd., #11-16 x .875
17  KH-X-25-92 3 Washer, Plain
18 KH-41-403-09 1 S  Regulator - Rectifier
19 KH-236602 1 S  Connector, Regulator-Rectifier
20 KH-235173 1 Clip, Cable
21  KH-X-25-63 1 /P Washer, Plain 1/4"
22 KH-48-154-02 1 Clip, Cable
23  KH-47-154-01 1 S Clip, Cable
24  759-3336 2 /P Spark Plug
KH-25-086-91-S 2 /P Screw, Set Not Shown
KH-24-176-08 1 S Harness, Wire Not Shown
2
1
1

KH-25-468-07-S

Washer Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 44 of 67

GT3100 Tractor
Label Map

On Front Griii Above Lower Right Air
Exhaust Opening (Operaior’s Right)

4
é’

i

[
|

%,
g\
R

.25” From Bottom And Rear E
T B i
- . w1~

4
P i de i
i

s e
-

B%QE"“&E
S —

e
]

i

e

E
gwﬁahg
R

&
&
8
g
| |
g
-]
B
]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 45 of 67
Label Map
Ref#  Part Number Qty S/P/F  Description

777122679 777122679 1 LABEL-CHECK ENG OIL

777122483 777122483 1 LABEL-START INSTRU
777S32517  777S32517 1 LABEL-CUB WARNING

777120859 777120859 1 LABEL-HEIGHT ADJUST

777120243 777120243 1 LABEL-HEIGHT ADJUS
777D06086  777D06086 1 /P LABEL-FRONT BUMPER

777122466 777122466 1 LABEL-DASH PANEL
777D08868  777D08868 1 LABEL-MODEL GT 310
777D09724  777D09724 1 LABEL-LFT SIDE HOOD
777D09725  777D09725 1 LABEL-RGT SIDE HOOD
777S30538  777S30538 1 LABEL-HOT SURFACE

777120314 777120314 1 /P LBL.WARNING/HOT AREA
777X40079  777X40079 1 /P STRIP-PROTECTIVE
T77X42532  777X42532 1 LABEL-PARTS LIST GT3100
777X40079  777X40079 1 /P STRIP-PROTECTIVE
777X40195  777X40195 1 LABEL-PTO PULLEY

777120861 777120861 1 LABEL-STEERING WHE
T7T7X41482  777X41482 1 LABEL-LIFT HOOD

777120773 777120773 1 LABEL-HITCH PLATE
777530265 777530265 1 LABEL-CUB OIL ONLY
777D07684  777D07684 1 LABEL-3000 FENDER

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 46 of 67

GT3100 Tractor

Lower Power Steering

@ M~
oL
_/ AN R £
< ~ \ .
VRN RN
RN NS
//\ «N\t /4“\_ /\\IL <t ///«

re——

7
3 u
.,; / 'S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor

Lower Power Steering

Page 47 of 67

Ref#  Part Number Qty S/P/F  Description

1 703-3015-0716 1 Plate, Steering Pump Port
2  703-3189-0716 1 /P Bracket, Cylinder Mounting
3 710-0514 2 /P Screw, Hex Cap 3/8-16 x 1.0 GR5
4  710-3138 2 /P Screw, Hex Cap M8-1.25 x 16 MM GR5
5 710-3140 4 Screw, Hex Cap, M6 x 14MM
6 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
7  712-3103 2 Nut, Hex Flange Lock, M12 x 1.75
8 712-3104 2 Nut, Hex, M12 x 1.75 RH
9 717-3424 1 Cylinder, Steering

10 717-3442 1 S  Pump, Hydraulic Steering

11 723-0462 2 Ball Joint, 122MM x 1.75 RH

12 727-3012 1 /P Fitting, 90 Degree Elbow

13 727-3126 1 Hose, Front Steering

14  727-3127 1 Hose, Rear Steering

15  727-3159 1 Fitting, 45 Degree

16 736-3084 1 /P Washer, Flat, .51 x 1.12 x .060

17  721-0493 2 O-Ring, .426 x .566 x .070

18  736-0329 4 S  Washer, Lock, 1/4"

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 48 of 67

P

L
\u \N\\ /

-

- \\

4

WWW.mymowerparts.com

GT3100 Tractor
Oil Pan/Lubrication



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Oil Pan/Lubrication

Page 49 of 67

Ref#  Part Number Qty S/P/F  Description
1  KH-54-009-07 1 Plate, Closure Assembly (Includes 2-15)
2  KH-24-038-10-S 1 /P Dipstick
3  KH-24-755-121-S 1 /P Tube, Dipstick (Includes 2)
4  KH-24-043-12 1 /P Kit, Governor Gear (Includes 5)
5 KH-12-380-01 1 /P Pin, Governor Regulating
6 KH-24-448-02-S 1 Tab, Locking
7  KH-12-144-02 1 Shaft, Governor Gear
8 KH-52-032-08 1 S  Seal, Oil (PTO End)
9 KH-24-153-08 1 O-Ring
10 KH-24-393-37-S 1 S  Oil Pump Assembly (Includes 11,12)
11  KH-24-153-01 1 /P O-Ring, Oil Pick-Up
12 KH-24-381-04 1 Pick-Up, Ol
13  KH-M-0631005 2 S  Washer, Plain
14 KH-M-0645025 2 S Screw, Hex Flange M6 x 1 x 25
15  KH-25-139-60-S 2 /P Plug, Pipe 1/8"
16 KH-12-050-08 1 S  Filter, Ol
17  KH-24-136-01 1 Nipple, Oil Filter
18 KH-24-086-16 9 S  Screw, Hex Flange M8 x 1.25 x 45
19 KH-25-099-24 1 S  Switch, Pressure
20 KH-24-086-17 1 S  Screw, Hex Flange M8 x 1.25 x 45

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 50 of 67

GT3100 Tractor

Pedestal And Connections

A
¢ /4,“7
VN
{ e
/ I
o { [/ )
= 17 7 Y, ~
L c o/
N A \ ) T
ZN N | AN & i
™ \@VWWW/ \ Mm”wﬂv \“&V AN ¥
/ I LN b N N
V) TR AL
_\\ \\\ \& WNW\ \\\ IIIIIIIi’, ) “““MM\ \m\ NWMIIIMMWV
& £ / ~ \\\ e u
ﬂ/.A\ mmmwm\“\ \\ \vﬂw\rv\ f\wmﬂwx\ﬁ\n\\ ,\ /mc//.// y ww
N | /P ek Al Y ) Vo
R / A,h% o Q&MW\: /m,, 0 \A o( o Yeas:
Ao \ \mv/\ M,ﬂ. L7 o ,W/ YV\ o~ A \\\\ \ \\\
Ly, P/ W
) AR Aq; A — !.wr VAN Yy 9y
— DS Ny R S \ Y \
| e — 11/
PN — Fuww“/n( rlu 7 o e G V4 /
W N7 4 71/ / VAN
_r/ AE@/ S _\ V4 / \._.h@uu O \.
o, < N / - .,
..-f/ JW n/ N o / ] _
Wy 7/ © .
Y SN /SN & Y
&\ P . N \“ s
~ N A ~ Y
N s o T |
/ TN
> . /&W\,n
. i IIIIII .ﬁJmJAMM\\\\mmm
Y )
~ _ \\\ P \rﬂnwt-\\. <
T &
T N
e T
P ™~ N
T N ,_7| )
1 &
2
) )
.
Vi _

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Pedestal And Connections

Page 51 of 67

Ref#  Part Number Qty S/P/F  Description
1 603-04248-0637 1 Pedestal Assembly
2 710-1260A 6 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
3 710-0216 2 /P Screw, Hex Cap 3/8-16 x .75 GR5
4 711-1423 1 Shaft, Lower Steering
5 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
6 714-0104 2 S  Pin, Internal Cotter
7  715-0120 2 S  Pin, Spirol, 3/16 x 1.0
8 716-0115 1 S Ring, Retaining, .56 Dia Shaft
9  723-0467 1 Strap, Battery (Incl. Ref No. 15)
10  925-3255 1 /P Battery
12 731-3225 1 Lever, Park Brake
13 731-3226 1 Lever, Cruise
14  731-3323 1 Cover, Fixed Steering
15 732-0696 2 Hook, Wire Rectangular
16  732-0870 1 S  Spring, Compression, .676 x 2.57
17  735-0269 1 Boot, Shaft Cover
18 736-0116 1 S  Washer, Flat, .635 x .93 x .06
19 736-0185 2 S  Washer, Flat, .375 x .738 x .063
20 736-0275 2 S  Washer, Flat, .344 x .688 x .065
21  738-3177 1 Shaft, Upper Steering
22 741-3111 1 Bearing, Steering Support
23 747-3327 1 Rod, Cruise Control
24  747-3328 1 Rod, Parking Brake
25 747-3354 1 Rod, Cruise/Brake Pivot
26 750-1229 1 Sleeve, Fixed Steering
27  725-0157 4 /P Cable Tie, Harness
28  715-0129 1 /P Pin, Spirol, 1/8 x .812

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 52 of 67

A-...
4
————.....-v

WWW.mymowerparts.com

__4______

Py -

3 Q

...____

___ ﬁ Wiy

....____ “

__ 7.______.A

________________

a)

E_ iy
iy, - |

__ Ul

________________

GT3100 Tractor
Quick Reference



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Quick Reference

Page 53 of 67

Ref#  Part Number Qty S/P/F  Description
759-3336 1 /P Spark Plug
KH-47-883-03-S1 1 /P Air Filter & Pre-Cleaner
KH-12-050-01-S 1 /P Oil Filter
KH-24-050-10-S 1 S  Fuel Filter
KH-24-584-45-S 1 /P Ignition Module
KH-41-403-09 1 S  Voltage Regulator
KH-24-559-10-S 1 /P Fuel Pump
KH-24-757-03-S 1 /P Carb Kit
KH-24-757-01 1 /P Carburetor Solenoid
723-3014 1 S  Hydro Filter
754-3084 1 S P.T.O.Belt
723-0462 1 Ball Joints RH
723-0463 1 Ball Joints LH
725-2054 1 S Ignition Keys
725-04227B 1 S Ignition Switch Module
725-04258 1 /P P.T.O. Switch
725-3191A 1 S  Brake Switch
725-3164A 1 S  Reverse Switch
725-04040 1 S  Seat Switch
725-1648 1 S Relay
725-3243 1 Fuse 25 amp
725-3278 1 S  Vacuum Solenoid
KH-25-357-05-S 1 S  Engine Oll
737-3121 1 /P Transmission Fluid

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 54 of 67

GT3100 Tractor
Rear Wheels

~ e,
|
<
=== w “_
1mmmmmmﬂmxwwwmwwz mx A S
\\HHHHHHH#J\!H WN/// / )
Qmwhﬁmm%m%f Vm/ :
RN Yy
\\\1\HMWMW.M&P ¢ ﬁﬂ%/ﬂﬂm%ww \_\ //ﬂ/ .Oﬂ.v
S NN //,
e e N WY \)
N N
ﬂ[Aﬂ IR \
G, N A\
RN w //
N SRy
e e, -
— /f,,//f/.f f!fﬂ””[f ‘Wmmu

}FHHHHH,.JJJ k\“\un‘\
gt — T
.‘w\\\ \ \ __\\ p Nmmmmmmmmmmmmmmﬂf /MMMJ/
/ i | mmmmm mmmz /MM/
/ WA NS
/ / / > /ﬁ/% N
/ / // J— /U/ ////Wﬁ ///
/ \ ,// /Mlmm ////W//mw 4x..IV/m}!.i..li-I{..
NN =R\
| NN VY N /// vw //
_i OO \ v\_ ) | N
™. .,
ﬂ AN Wwvrwmmmmm“\ /)
\ A \\\\\
W, PERAN — T \\
W, S e o Vs
AN /s - ey
N S — —
AN £ \\ I /
/uu/\ ! / \\ \\
/%HU%/ v p 7
S S
Rmmv\ . N.w_.//frf,.fr - e
Q‘U\ f.rGHHHHHFrrr,II\J e o
QW\MJ y 'ﬂ JMM{I[\Hul.l\
"EN e
/// » // e
///// \ ...r..f,...,...
O -
//,, _
NN
/”Wy (ap)

<F

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 55 of 67
Rear Wheels
Ref#  Part Number Qty S/P/F  Description
1 734-3190 2 S Tire, Turf,23x9.5-12
2  634-3189-0499 2 Rim Assembly, Wheel
3  734-0255 2 S  Valve, Tubeless Air
4  712-3050 8 /P Lug Nut, 7/16-14

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 56 of 67

ﬁ
\
\ Ry,
\ - &
B T @R
— (i
P e
7N, o Ad
ﬂ\ / ! / \M\ /
mw o f ~ / @wx /
y Mf,rwnu_ 7 Y K P |

JAN

WWW.mymowerparts.com

GT3100 Tractor
Seat Assembly




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 57 of 67
Seat Assembly
Ref#  Part Number Qty S/P/F  Description
1 703-05121A-0637 1 Bracket, Seat Spring Support
2 703-3208 1 Track, Seat, w/o Latch
3 703-3431 1 /P Track, Seat, w/Latch
4  703-3888 2 S  Bracket, Seat
5 710-0759 4 Screw, Hex Wash. Hd. 5/16-18 x .625
6  710-0971 2 Screw, Phil Pan Hd. Mach 5/16-18 x 1.0
7 710-1636 4 Carriage Bolt, 5/16-1 8 x .6 2
8 710-1669 4 Screw, Pan Torx Hd. 5/16-18 x 1.0
9  712-3004A 4 /P Nut, Hex Flange Lock, 5/16-18
10  714-0507 1 S  Pin, Cotter, 3/32x .75
11 726-0211 4 S  Speed Nut, U-Type, 5/16-18
12 731-3240B 1 /P Base, Seat
13  731-3244 1 Lid, Tlbx
14  732-1163 2 Spring, Compression
15 735-0271 2 S  Bumper
16  747-3357A 1 /P Rod, Seat Pivot
17 757-04031 1 Seat, High Back
777D06883 1 /P Graphic, Reflector
777D01782 1 /P Graphic, USA
18  735-04028 2 S Cap, Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 58 of 67

GT3100 Tractor

f
,.._

/ M-T-...\
ruﬁnx e O

) HHMV

S

Starting System

)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Starting System

Page 59 of 67

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 1 S  Nut, Hex Flange M8 x 1.25"
2 KH-M-839080 2 S  Screw, Hex Flange M8 x 1.25 x 80
3  KH-25-098-09-S 1 S  Starter, Solenoid Shift Assembly (Includes
4-8)
4  KH-25-435-05-S 1 S Kit, Solenoid
5  KH-25-755-33-S 1 Kit, Pinion Drive (Includes 7)
6 KH-25-221-01-S 1 Kit, Brush
7  KH-25-141-05-S 1 Ring, Retainer
8 KH-25-086-113-S 3 Screw, External Torx Hd.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 60 of 67

GT3100 Tractor

.uﬂ___.
R =
ARkm— |

VAV NI ©

{ Ay

z\x, w N\ \ Wﬁww\nm /
\ A, G ! /
% WNM V\&WWJ@&W \\ /

unw/ﬁmwwmw& / \\
e e 1.
.
\ ;
/
\ \\
N
\\\\\\‘Mﬁmmw ) [op)

e

/
-~

gy
R

T 4 / ~3 Bl 4 fﬂ 3

o
V)
o
S
oy p
O
4 :
uMw\ \\\\‘Ik W
/ [
;, ® (@)
P m
| >
© 2
[ m
| -
> _IIJ...IJ'kM?
e

o0 m / < L —
S T T ¥ -

- Differential 2008 & Before

/WMWMWM -~ L y)
@ T
/ @
,&Itf@ )
. ’
/ T /
! n_J /
m . &
/
@ o
£
(72} C
m V4
S
-



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Transmission - Differential 2008 & Before

Page 61 of 67

Ref#  Part Number Qty S/P/F  Description
618-3236 1 S  Transmission Assembly Complete DOES NOT
include Ref. Nos. 1, 2, 6, 24, 26, 27, 28 and
29.
1 617-3001 1 Gear Assembly, Pinion 13T
741-3037 1 S Bearing, Ball
2 618-3214 1 S  Hydrostatic Transmission Assy. NOTE: For
components see separate parts beakdown.
3 710-1633 1 Plug, Drain, M14 x 1.5 x .827
4  735-0277A 1 Grommet, Rubber
5 735-0279 1 Grommet
6 618-0579A 2 /P Hub Assembly, Wheel
7 711-1386 2 Axle Shaft,
8 716-0172 4 S Retaining Ring
9 717-1119 2 Gear, Spur, 14T
10 719-3165 1 Housing, Diff. Cover RH
11  710-0331 4 /P Hex Cap Screw, 3/8-24 x 2.25 GR5
12 712-3054 4 /P Nut, Hex Lock, 3/8-24
13 717-1120 4 Gear, Differential 10T
14 717-1173 1 Shaft, Cross, .5 x 3.485
15 717-1178 2 Shaft, Cross, Special
16  717-1180 1 Differential Pinion Block
17  717-3466 1 Gear, Spur 60T
18 718-3101 4 Block, Thrust Miter
19 719-3164 1 Housing, Differential Cover LH
20 736-0420 2 S  Washer, Flat, 1.0 x 1.56 x .040
21  736-0424 2 S  Washer, Flat, 1.0 x 1.56 x .020
22  761-0215 1 Disc, Brake
23  711-1385A 1 /P Shaft, Output 9T
24 712-1329 2 /P Nut, Lock, 3/4-16
25  717-3449 1 Gear, Bevel 54T
26  721-0519 1 Seal, Gland O-Ring
27  723-3014 1 S  Filter, Ol
28  736-0619 1 Washer, Spring
29  737-3022 1 S  Fitting, Filter Nipple
30 750-3254 1 Spacer, Axle, 1.0 x 1.665 x .71
31 712-0273 1 S Nut, Hex Insert Lock, 5/16-24
32 717-0678 2 S Pad, Brake
33 717-0682 1 S Plate, Puck
34  732-0925 1 Spring, Torsion
35 736-0371 1 /P Washer, Flat, .343 x .88 x .062
36 741-0343 2 S  Pin, Brake Actuator
37 761-0207A 1 /P Yoke, Brake
38 761-0208 1 Bracket, Brake Anti-Rotation
39 761-3074 1 Arm, Brake Actuator
40  710-1206 2 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x 2.375
41 619-3071A 1 S Housing, RH
42  619-3072 1 Housing, LH
43  716-0204 2 Retaining, Ring
44  721-0523 3 Seal, Oil, 1.0 1D
45  741-3114 6 Bearing, Ball
46  710-0573 14 Screw, Hex Cap Locking 5/16-18 x 1.25 GR5
47  736-0615

WWW.myimower Pyars. Ceyr x .56 x 030



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor Page 62 of 67
Transmission - Differential 2008 & Before

Ref#  Part Number Qty S/P/F  Description
759-3958 1 Sealant, Loctite Black, 5.3 oz. Tube
737-3120 5.5 /P Drive System Fluid Plus - Quart
737-3121 AR /P Drive System Fluid Plus - Gallon

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 63 of 67

GT3100 Tractor

- Differential 2009 & After

ission

Transm

=,

punt

=7
=

3 . A

o I /

Wy
/

¥ J
\\ Illl--vﬂmwmw, A
;

)

B

&AL

\A, i

‘ III//
5, 7 ’
/ /
. . ¥}
. L. /
\V ////,.r Ve 2 m
’ A Y
SN\
N A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Transmission - Differential 2009 & After

Page 64 of 67

Ref#  Part Number Qty S/P/F  Description
1 617-3001 1 Gear Assembly, Pinion 13T
1 941-3037 1 /P Bearing, Ball
2 918-3214 1 /P Hydrostatic Transmission Assy. NOTE: For
components see separate parts beakdown.
3 710-1633 1 Plug, Drain, M14 x 1.5 x .827
4  735-0277A 1 Grommet, Rubber
5 735-0279 1 Grommet
6 618-3210A 2 /P Hub Assembly, Wheel
7 911-1308 2 /P Axle Shaft, 1.181 x 15.08
8 916-0172 4 /P Retaining Ring
9 717-1119 2 Gear, Spur, 14T
10 619-3086 1 Housing, Diff. Cover RH
11  710-0331 4 /P Hex Cap Screw, 3/8-24 x 2.25 GR5
12 712-3054 4 /P Nut, Hex Lock, 3/8-24
13 717-1120 4 Gear, Differential 10T
14 717-1173 1 Shaft, Cross, .5 x 3.485
15 717-1178 2 Shaft, Cross, Special
16 717-1180 1 Differential Pinion Block
17  717-3466 1 Gear, Spur 60T
18  718-3101 4 Block, Thrust Miter
19 719-3142 1 Housing, Differential Cover LH
20  736-0558 2 Washer, Flat, 1.187 x 1.56 x .062
21  736-0615 1 Washer, Flat, 1.0 x 1.56 x .030
22  761-0215 1 Disc, Brake
23  711-1385A 1 /P Shaft, Output 9T
24  712-0682 2 Nut, Lock, 7/8-14
25  717-3449 1 Gear, Bevel 54T
26  721-0519 1 Seal, Gland O-Ring
27  923-3014 1 /P Filter, Oil
28  736-0619 1 Washer, Spring
29  937-3022 1 /P Fitting, Filter Nipple
30 750-3238 1 Spacer, Axle, 1.188 x 1.665 x .67
31 912-0273 1 /P Nut, Hex Insert Lock, 5/16-24
32 917-0678 2 /P Pad, Brake
33 917-0682 1 /P Plate, Puck
34  732-0925 1 Spring, Torsion
35 736-0371 1 /P Washer, Flat, .343 x .88 x .062
36 941-0343 2 /P Pin, Brake Actuator
37 761-0207A 1 /P Yoke, Brake
38 761-0208 1 Bracket, Brake Anti-Rotation .
39 761-3074 1 Arm, Brake Actuator
40  710-1206 2 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x 2.375
41  919-3066A 1 /P Housing, RH
42  619-3067 1 Housing, LH
43  716-0180 2 Retaining, Ring
44  721-0523 1 Seal, Oil, 1.0 1D
45 741-3114 2 Bearing, Ball
46  710-0573 14 Screw, Hex Cap Locking .5/16-18 x 1.25 GR5
47  921-3020A 2 /P Seal, Oil, 1.18 ID
48  941-3033A 4 /P Bearing, Ball
759-3958 1 Sealant, Loctite Black, 5.3 oz. Tube Not

show
WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Transmission - Differential 2009 & After

Page 65 of 67

Ref#  Part Number Qty S/P/F  Description
737-3120 1 /P Drive System Fluid Plus - Quart Not shown
737-3121 1 /P Drive System Fluid Plus - Gallon Not shown
918-04779 1 /P Transmission Assembly Complete DOES NOT
include Ref. Nos. 1, 2, 6, 24, 26-29
921-04019 1 /P Plug, Oil Not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N~
©
Y—
o
©
©
(O]
la))
©
(al
% M
AR
DR S
A;mm\ g \, \\_ M~
)
()
©
X
=
L
©
S
)
] y
I [a0] /
= 8 3 o nﬂ. L %mwww
- L LA, .
c NN NN
~ N . ~ NN
4 R R
A% Oy — 0]
c
=
c
S
_ 9
o=
0 c
© 9o
)
C
o €
o 2
(90]
- @
O+

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT3100 Tractor
Transmission Mounting And Neutral Linkage

Page 67 of 67

Ref#  Part Number Qty S/P/F  Description

1 603-0698 1 Bracket, Torque
2 703-3478 1 Plate, Hydro Neutral Return
3  703-3477 1 Link, Neutral Return Bearing
4  703-3187A 1 S  Spring Plate, Hydro Bypass
5 710-0433 1 /P Screw, Hex Cap, 1/4-20 x .625 GR5 Lock
6 710-0514 7 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
7  710-0599 1 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x .5
8  710-0465 4 Screw, Hex Cap, 1/2-20 x 4.5 GR5
9 710-3015 2 /P Screw, Hex Cap, 1/4-20 x .75 GR5

10 710-3170 1 Ball Screw, 5/16-18 x .56

11  710-1506 4 Screw, Hex Wash. Hd. Tapp, 5/16-18 x 5.5

GR5

12 710-3242 1 Screw, Set, 5/16 x .5

13  712-3059 1 /P Nut, Hex Top Lock Jam, 1/2-20

14 712-0266 3 S Nut, Hex Ctr. Lock Jam, 3/8-16

15 712-0431 4 S  Nut, Hex Flange Lock, 3/8-16

16  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18

17  712-3006 1 /P Nut, Hex, 1/4-20

18 712-3058 4 S Nut, Hex Insert Lock, 1/2-20

19 714-0104 1 S  Pin, Internal Cotter

20  718-3097 1 Arm, Hydro

21  748-3093 1 Adapter, Pump

22  721-0459 2 O-Ring, .426 ID x .566 OD x .070

23  726-0295 2 Clamp, Tube

24  726-0324 1 S Clamp, Hose

25  727-3090 1 /P Cylinder, Damper

26  727-3139 1 Tube, Hydro Pickup

27  727-3148 1 Dipstick, Transmission

28  731-1480 1 /P Plastic Vent

29 731-1481 1 Vent Cap

30 731-3297 1 Fan, Pump

31 731-3245 1 Holder, Dipstick

32  732-0429A 1 S  Spring, Extension

33  735-0279 1 Grommet

34  736-0227 3 S  Washer, Flat, .390x 1.5x .1

35 736-0253 1 S  Washer, Bell, .5x 1.0 x .05

36 736-3019 4 Washer, Flat, .531 x 1.062 x .134

37  736-3090 1 /P Washer, Flat, .26 x .72 x .06

38  737-3092 1 Fitting, Tube

39 738-0347 1 S  Spacer, Shoulder

40  738-0572 1 S  Shoulder Bolt

41  741-0155 2 S Bearing, Ball

42  T747-3424 1 Rod, Pump Bypass

43  750-0434 1 /P Spacer, .375 x .5 x 1.02

44  750-0497 2 Spacer, .375 x .624 x .445

45  750-3212 2 Spacer, Hydro, .3223 x .60 x 2.44

46  751-0588-8 8in. Fuel Line

WWW.mymowerparts.com



